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eI B s BB T M K51 ZHEAI
Sample name Li-ion battery Test category After testing
=) = =]
RIS BL261 FRimEIKH 2015-11-12
Sample model Accepted date
=} .
FRAVBLAE 3.82V 13.37Wh AT 4 E 2015-11-14
Sample specification Test start date
=] AN
R A WAL H B 2015-12-03
Sample quantity(pcs) Test end date
TR AREEHTREIRPHE A PR/ 5]
Consignor Dongguan Amperex Technology Limited
S—_— T ARERTETAR LR E TR 1S
ZAE R . :
. West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City, Guangdong
Consignor address . .
Province, P. R. China
)38 7 THEHTRE TR A PR A ]
Manufacturer Ningde Amperex Technology Limited
i) 8 g M A1k TR TR T AR RS R 1 5
Manufacturer address XinGangRoad,ZhangWanTown,Jiaochengcity,NingDe,FujianProvinve,PRC
WIAIR S BRBRRE: 15°C -25°C; BREEIE: 45%-75%
Test environment Ambient temperature: 15°C - 25°C; Ambient humidity: 45%~75%
condition
HERAML W BT/t R IR E A I
Appearance Silver nylon/Al/PP compound film
BEE CRT BRSNS RBAEEFN
et e . ST/SG/AC.10/11 Rev5, amend 2, 38.3
WA T3 LA 52 A e

Test method and criterion

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS

GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev5, amend 2, 38.3

REEN BRI dREh. i SMERAERE. HEE.

WA WHEFEHL SRR
. Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
Test items .
Overcharge, Forced discharge
ZUK, BHEMFEREE CRTEREYSHIENS RIMmAmEF
MR ZEH ST/SG/AC.10/11 Rev5, amend 2, 38.3 Fr#fE AR
Concl;sion The sample has passed the test items of UNITED NATIONS “Recommendations on
the TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev5, amend 2, 38.3
WA AR ) : ,
Testers i AN %— 7& Joib. 12 4 % !F Eﬁ 291¢, 12, 7’
il N R ; 0 -
Compiler \\'ﬁ 777 1} 1‘7 X\ —~
; AR
G2 h ?m%ﬁgﬁ?ﬁﬂ&j
roth 24 / /
Checker / m,\\ Iﬁhﬂ“l:"b ¢F\
{ EE*—"%
Technol \leited"l"es Center
ﬂﬁm L 5 eﬁ-lm?gy@ﬁ) égﬁ
%H;‘?& ?)ﬁ HH - &7& UAS ﬁA \\"\ Mﬂ (Sl nature)
Approval Cai JingJing: Technical Director \C &

N

e

FREEWE: HLEE

Guo Jiali: Center Director
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i T ER B AR HE S T 5 o T4k
FE | WRIE & o g | FTEE gy
Standard requirement or the clause Test
No. Name of test Test result . Remark
number of standard conclusion
N BREE «<RFREEHRDEMmNENS R
1 %}E*ﬁm FRUEFE» iR38 T1; UN Manual of Test and i Fﬁi% 1 éﬂ% /
Altitude simulation Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 1 Passed
Test 1
. BAE «RTERSDEmNENS R
) iﬂgﬁtgﬁ FHEF M REE T2; UN Manual of Test and TP % 2 G /
Thermal Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 2 Passed
Test 2
- BAE «RTFERAmSmNENSE R
g ﬂi‘iz;b FRUETFME» X358 T3; UN Manual of Test and i Kﬁ% 3 ﬁ% /
Vibration Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 3 Passed
Test 3
. BRAE «RFEESEHNEINS R
4 {quE‘ FRUEFIE» R5 T4; UN Manual of Test and ) Bﬁ% 4 ’Eﬂ’% /
Shock Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 4 Passed
Test 4
AR it DA E CETRRBRPERGENS KR
5 External FRUETE» R3% TS; UN Manual of Test and BLFEER 5 G /
Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 5 Passed
short-circuit Test 5
BEE «RFRRAwEBMNENT R A
6 B B/ i FHEF M RI% T6; UN Manual of Test and DLt 6 ek 7
Crush/Impact Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 6 Passed
Test 6
N BREE «GRFEREwEMMENT R A
7 BT H FRHEF M R3% T7; UN Manual of Test and DL 7 Er Vi
Overcharge Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 7 Passed
Test 7
BREE «CRFARRWZBHNEDT R ™
8 Eﬁ%ﬂ T FRUEFHE» K36 T8; UN Manual of Test and DL Pt 8 i /
Forced discharge Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 8 Passed
Test 8
Wit H /
Test items
- MR 25
NN i
AR L o / Post /
Subcontracted test condition SELRE code
Subcontracted
Laboratory >
Hohk : L IE /
Address Tel.
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Fe 1 WHRTE 2R | e
No. Name of test items Altitude simulation
. FE RS W3R R7 Before test MR )5 After test R ?37/3?(?513 ﬂg
Sample esiaua @5
SampleNo. | “TPE | MARE | FHGE | R | FFHAE | gy | OOV | Te
m@ | UM | m@ Us (V) (%6) | result
.| BREETE
02159751A079 lc}}llc fully 51.6983 4.358 51.6981 4.343 0.00% 99.66% O
charged
HIRELTEH
02159751A169 lcl};c ful(;y 51.5442 4.360 51.5441 4.347 0.00% 99.70% (0]
charge
HRELTH
02159753 A269 leyce fully 51.3288 4.357 51.3286 4.344 0.00% 99.70% O
charged
BHRTETH
02159751A175 leyc fully 51.5457 4.360 51.5453 4.347 0.00% 99.70% 0]
charged
HiRGETH
02159753A215 leyc fully 51.4760 4.360 51.4755 4.347 0.00% 99.70% (0]
charged
HRBLTH
02159753A047 leye fully 51.7216 4.357 51.7211 4.343 0.00% 99.68% (0]
charged
BRI
02159751A122 leye fully 51.5712 4.357 51.5699 4.343 0.00% 99.68% (0]
charged
HGE LTI
02159753A020 | leycfuly | 51.5526 4363 51.5527 4351 0.00% 99.72% 0
charged
BHRTETH
02159751A066 lcyc fully 51.9903 4.356 51.9893 4.342 0.00% 99.68% (0]
charged
HXTETH
02159751A384 | tcyefully | 51.4879 4359 51.4863 4346 0.00% 99.70% 0
charged
UT=EH

B LR V-HES; DRER; R-BERY; F-ik; O-Joitds, JoHPR, Jofl, JomiER, JoEK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
& no fire.

Form No.: QF-QSP-LAB-1026-06F




485 Report No.: RTN-UN-1511-006 Page 4/11

5 ) AT B 2 6 BRI
No. Name of test items Thermal test
. Sl e il T4 m)E | Wk
b REFRAS PR T Before test R JG After test REE i g
Sample Mass loss -
SampleNo. | “UP " | HilEE | FFEBE | HLRE | A o | OV | Test
m (2) U, (V) m; (g) Uy (V) (%) result
HiREETH
02159751A079 leyc fully 51.6981 4.343 51.6929 4261 0.01% 98.11% (@)
charged
HikseEFiH
02159751A169 leye fully 51.5441 4.347 51.5391 4268 0.01% 98.18% O
charged
HiksEEFR A
02159753 A269 leyc fully 51.3286 4.344 51.3232 4,265 0.01% 98.18% O
charged
BHRSEETH
02159751A175 leyc fully 51.5453 4.347 51.5398 4.265 0.01% 98.11% O
charged
BHKTERH
02159753A215 leyc fully 51.4755 4.347 51.4696 4.266 0.01% 98.14% 0]
charged
BHKTERH
02159753A047 leyc fully 51.7211 4.343 51.7153 4263 0.01% 98.16% O
charged
HKTETH
02159751A122 leyc fully 51.5699 4.343 51.5648 4.260 0.01% 98.09% O
charged
BREEFH
02159753A020 leyc fully 51.5527 4.351 51.5476 4.268 0.01% 98.09% O
charged
Bk EFH
02159751A066 leyc fully 51.9893 4.342 51.9849 4.257 0.01% 98.04% @)
charged
HRSERTH
02159751A384 leye fully 51.4863 4.346 51.4812 4261 0.01% 98.04% O
charged
PUTZEH

¥ Llbe; V-G DA R-IER; F-RKG O-FiltlR, THkR, Tk, o3, kXK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
& no fire.
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FE ; WiRBIE4H | fRa
No. Name of test items Vibration

- TR XA Before test MR JG After test o FpwE | Wik
FEfH5 FEZ::SG " e ﬁi*ﬁ)i Residual | Z55
SampleNo- | “nys | BARER | FROBEE [ MR | FREE | g OCV | Test
m; (g) U, (V) m;(g) U, (V) (%) result

HRGETH
02159751A079 lcyc fully 51.6929 4.261 51.6915 4.260 0.00% 99.98% 0]
charged

HIRFEETTH

02159751A169 Leye fully 51.5391 4.268 51.5372 4.266 0.00% 99.95% 0]
charged

HIREETH
02159753A269 Leyc fully 51.3232 4.265 51.3214 4.264 0.00% 99.98% (0]
charged

HIRGETH
02159751A175 Teye fully 51.5398 4.265 51.5383 4.263 0.00% 99.95% (0]
charged

HRGETH
02159753A215 leyc fully 51.4696 4.266 51.4683 4.265 0.00% 99.98% 0]
charged

HIRGETH
02159753A047 leyc fully 51.7153 4.263 51.7137 4.262 0.00% 99.98% 0]
charged

HIRERTH
02159751A122 leye fully 51.5648 4.260 51.5637 4.259 0.00% 99.98% 0]
charged

HIRBETH
02159753A020 Teye fully 51.5476 4.268 51.5462 4.267 0.00% 99.98% 0O
charged

HIRTEETTH
02159751A066 Teye fully 51.9849 4.257 51.9833 4.256 0.00% 99.98% O

charged

HIRTERTEH
02159751A384 leye fully 51.4812 4.261 51.4805 4.259 0.00% 99.95% (0]
charged

PTFZEH

B LAt V-HES; DR R-ER; F-i2A; O-FiitiE, FHER, ok, w3, TRk
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
& no fire.
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e 4 AT H 4 5 ik
No. Name of test items Shock
L e R R A DA AT Before test WA 5 After test R FABE | Wik
FEnGi S Sample Mass loss | Residual | &R
SampleNo. | "y | MLIRR | FHHE | URE | FFELE | OCV | Test
m@ | UMM | m Uz (V) (%) | result
HIRSEETH
02159751A079 Leye fully 51.6915 4.260 51.6908 4.259 0.00% 99.98% @)
charged
HIRELTH
02159751A169 leyc fully 51.5372 4.266 51.5365 4.266 0.00% 100.00% @)
charged
BRSGETH
02159753 A269 leyc fully 51.3214 4.264 51.3207 4.263 0.00% 99.98% (@)
charged
HIREETH
02159751A175 leye fully 51.5383 4.263 51.5372 4.263 0.00% 100.00% (0]
charged
HIRSERTOH
02159753A215 leyc fully 51.4683 4.265 51.4675 4.264 0.00% 99.98% (0]
charged
HIREETH
02159753A047 leye fully 51.7137 4.262 51.7125 4.261 0.00% 99.98% (0]
charged
HIRGLETH
02159751A122 lcyc fully 51.5637 4.259 51.5622 4.258 0.00% 99.98% @)
charged
HRELTH
02159753A020 leyc fully 51.5462 4.267 51.5456 4.266 0.00% 99.98% (0]
charged
BHIREETH
02159751A066 leye fully 51.9833 4.256 51.9823 4.256 0.00% 100.00% (0]
- charged
HIREETEH
02159751A384 lcyc fully 51.4805 4.259 51.4796 4.259 0.00% 100.00% (0]
charged
UT=H

H: L-ibR; V-HESG DA RS F-Rk; O-Toitil, JoHER, JofMk, TR, TRk
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
& no fire.
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=2 5 MR B 4 Fr A7 e
No. Name of test items External short circuit
o S 2 B e R
(=g =] HORAS 38 o4 3
PR S FRARRES Max. External Temperature WIRZ R gtz
Sample No. Sample status (‘C) Test result Remark
HiRGRFH
02159751A079 eye fully ch:rged 55.8 (0] /
HRERTH
02159751A169 teyo filly ch;rged 559 O /
02159753 A269 (oo e g 55.9 0 /
cyc fully charged
02159751A175 FRsEE R 55.8 o) /
cyc fully charged
02159753A215 T e 55.9 o) /
cyc fully charged
02159753A047 HEE T 55.6 o) /
cyc fully charged
02159751A122 Mol rinicithe 55.7 0 /
cyc fully charged
02159753A020 o 55.6 0 /
cyc fully charged
02159751A066 Hem 55.3 0 /
cyc fully charged
02159751A384 i 55.2 o) /
cyc fully charged
PTFEH

I DR, R-EZ; F-Rk; O-ToffE, TomER, Tk
Note: D-Disassembly, R-Rupture, F-Fire, O- No disassembly, no rupture & no fire.
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e ) WkBE&H | #FE
No. Name of test items Crush
[ B
02159754A171 lﬁ*’s‘ofz‘fﬁﬁy 26.1 0 /
02159753A335 lci”s‘oiﬁj‘ff’;%ty 26.0 o) /
02159751A365 ﬁ*’gg}j"ﬁfﬁw 26.0 0 /
02159753A183 li”s‘oij‘fffw 26.0 0 /
02159753A185 lﬁﬂ‘oﬁg‘f’fiy 25.8 o) /
PUTZEH

E: D-fEE; F-RA; O-Fofifk, Jo&k.
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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P55 7 MR B 25 WERH
No. Name of test items Overcharge
s R AS WA F &
Sample No. Sample status Test result Remark

02159753A016 Mol i 0 /
cyc fully charged

02159756 A080 A 0 /
cyc fully charged

02159754A267 Rl 0 /
cyc fully charged
BHXEETH

02159753A043 Icyc fully charged O /
50 KB RFTHL

02159751A573 50cyc fully chl':lrged O /
50 IRSELFiHL

02159751A213 50cyc fully ch:rged 0 /
50 RS RFTHL

02159753 A289 50cyc fully chl;rged 0 /
50 KB FiHL

02159751A084 50cyc fully charged 0 /

PTZEH
H: D-fik;  F-ik; O-Tofiffk, Tk

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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5 3 R B 2R S Tl T HhL
No. Name of test items Forced discharge
e RS HERES MRS R &
Sample No. Sample status Test result Remark
02159756A124 lcycﬁgﬁfiﬁi@ ; 0 /
021597400008 lcfjﬁfi’fﬁfge ; 0 /
021597400421 lcfjﬁfiﬁﬁfge ; 0 /
021597400467 lcff’ﬁfiﬁ‘fﬁge ; 0 /
021597400207 lcyﬁgﬁfiﬁfge ; 0 /
021597400095 lcycﬁf’ﬁ“’i’fﬁfge ; o) /
021597400373 lcfjﬁfi’z‘ﬁfge ; 0 /
021597400505 1cyc§g§§i§§ge ; o) /
021597400037 lcfgﬁfiﬁfge ; 0 /
021597400060 lcfgﬁfiﬁfge ; 0 /
021597400137 | %0 WEEHRE 0 /
021597400350 | ftﬁﬁﬁf‘ge ; 0 /
021597400363 | YSCO f?fl?(ﬁfﬁfge ; 0 /
021597400057 | >0 WRENE 0 /
021597400047 | SOWTEEHE 0 /
021597544014 | % éﬁyﬁiﬁfge ; 0 /
021597400243 | o KRR 0 /
021597400474 | ;fﬁ?ﬁfﬁ:?ged 0 /
021597400407 | %0 WEEME 0 /
021597534061 | OREEME 0 /
B D-fiEk;  F-Rk; O-Tafiffe, JoEk.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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AR i P

Test sample image

BN i s SO

B 1. FE & 2: FHE

Figure 2: negative

Figure 1: positive

Bl 3: ik
Figure 3: Logo
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Statement

L R oA S 3 A B TCRL o
The test report is invalid if not affixed the offical seal of the laboratory to it.
2. KR E R BTG
The test report is invalid if it is blotted out.
3. IEFERACAIMEE R, I PTsFE AR
The conclusion of the consignation test is only valid for the provided sample.
4. BIRERE AL BHE AT, A EH
This report cannot be partial copied, without the written permission of Amperex

Technology Limited Test Center.

ARSEHTRBIR AT B "I A
Dong guan Amperex Technology Limited Test Center

sk AR AR SE TS LR E T 1

Addr.: West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Guangdong Province, P. R. China

HL3E Tel. : +86-0769-88989149/88989550

& HE Fax.: +86-0769-88989483

WHE Website : www.atlbattery.com




Manufacturer:

Ningde Amperex Technology Limited

Addr.: No. 1 XinGang Road, Zhangwan Town, JiaoCheng City, Ningde, Fujian Province, P.R. China
Tel.: +86-593-2583888

Fax.: +86-593-2583999

Website: www.atlbattery.com

Email: Marketing@ATLBattery.com



Test Laboratory:

Dongguan Amperex Technology Limited Central Lab

Addr.: West Industrial Road 1#, Songshan Lake Industry Park,
Dongguan City, Guangdong Province, P. R. China

Tel.: +86-0769-88989149

Fax.: +86-0769-88989483

Website: www.atlbattery.com

Email: Marketing@ATLBattery.com



